UN38.3 Test Summary

D			0.0 103						
Product		Lithium-ion cells							
Model		ICR18650HB2 (1.5 Ah, for (A)B854L)							
		⊠Lithium ion □ Lithium polymer □ Lithium metal							
		□Large cell □ Small cell □Battery							
Pro	duct Description	☐ Large battery ☐ Small battery							
		☐ Single cell battery ☐ Multi-cell battery							
Item:			Specification			Remark			
Rated Voltage (Vdc)):	<u> </u>	3.65					
Rated capacity (Ah):		:		1.5					
End of discharge volt		Itage (EODV) (Vdc):		2.0					
Standard charge volta		ltage (Vdc):		4.2					
	Maximum charge vo	oltage (Vdc):		4.2					
	Standard charge cu	rrent (A):		0.75					
	Maximum charge cu	ırrent (A):		4.0					
	Standard discharge	current (A):		0.3					
	Maximum discharge	current (A):		30					
	Mass (kg):		Approx. 48 g			Cylindrical			
	Watt-hour rating, or	lithium content:	5.475 Wh						
Tes	t Report number	QAE-EF02-121010	-CY01865	0HB2					
Date	e of Test Report	2012-10-10							
Tes	ting Laboratory	Testing Laboratory							
Certification & Evaluation Team LG Chem. Ltd LG Twin Tower 20 Yoido-dong Youngdungpo-gu, Seoul, Korea Website: www.LGCHEM.com. /E-mail: junyongs@lgchem.com; Tel: 82-42-870-6195									
		Certification LG Twin Tower 20 Y	& Evaluation	on Team. Youngdu	LG Ch ngpo-g	em. Ltd u, Seoul, Korea			
Tes		LG Twin Tower 20 Y www.LGCHEM.com. /E-	ʻoido-dong -mail: <u>juny</u>	Youngdu ongs@lge	ngpo-g chem.co	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes	Website: t Specfication	LG Twin Tower 20 Y www.LGCHEM.com. /E- UN Test (Manual o	ʻoido-dong -mail: <u>juny</u>	Youngdu ongs@lgo Criteria	ngpo-g chem.co a ST/S0	em. Ltd u, Seoul, Korea om ; Tel: 82-42-870-6195 G/AC.10/11/Rev.5)			
Tes		LG Twin Tower 20 Y www.LGCHEM.com. /E-	oido-dong -mail: juny f Test and	Youngdu ongs@lgo Criteria Results	ngpo-g chem.co a ST/S0	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes		LG Twin Tower 20 Y www.LGCHEM.com. /E- UN Test (Manual o	oido-dong -mail: juny f Test and Pas	Youngduongs@lgo Criteria Results s Fail	ngpo-g chem.co a ST/SO S N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes		LG Twin Tower 20 Y www.LGCHEM.com. /E- UN Test (Manual o Test	oido-dong -mail: juny f Test and Pas ion	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.co a ST/SO B N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes		LG Twin Tower 20 Y www.LGCHEM.com. /E- UN Test (Manual o Test T-1: Altitude simulat T-2: Thermal Test	oido-dong -mail: juny f Test and Pas ion	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.co a ST/SO B N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E- UN Test (Manual o Test T-1: Altitude simulat T-2: Thermal Test T-3: Vibration	oido-dong mail: juny f Test and Pas ion	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.co a ST/SO B N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E- UN Test (Manual o Test T-1: Altitude simulat T-2: Thermal Test T-3: Vibration T-4: Shock	oido-dong mail: juny f Test and Pas ion	Youngduongs@lge Criteria Results s Fail	ngpo-gchem.co	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E- UN Test (Manual o Test T-1: Altitude simulat T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short cir	oido-dong -mail: juny f Test and Pas ion	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.co a ST/SO B N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E- UN Test (Manual o Test T-1: Altitude simulat T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short cir T-6: Impact / crush	oido-dong mail: juny f Test and Pas ion	Youngduongs@lgc Criteria Results S Fail	ngpo-gchem.co	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E-UN Test (Manual of Test) T-1: Altitude simulated T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short circle T-6: Impact / crush T-7: Overcharge	oido-dong-mail: juny f Test and Pastion	Youngduongs@lgc Criteria Results S Fail	ngpo-g chem.co a ST/SO S N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E- UN Test (Manual o Test T-1: Altitude simulat T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short cir T-6: Impact / crush	oido-dong-mail: juny f Test and Pastion	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.co a ST/SO S N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E-UN Test (Manual of Test) T-1: Altitude simulated T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short circle T-6: Impact / crush T-7: Overcharge	rcuit	Youngduongs@lge Criteria Results S Fail	ngpo-g chem.co a ST/SO S N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes Res	t Specfication	LG Twin Tower 20 Ywww.LGCHEM.com. /E-UN Test (Manual of Test) T-1: Altitude simulate T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short circle Impact / crush T-7: Overcharge T-8: Forced discharge 38.3.3 (f) applied	rcuit ge 38.3.3	Youngduongs@lge Criteria Results S Fail	ngpo-g chem.co a ST/SO S N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195			
Tes Res	ts Performced and uts	LG Twin Tower 20 Ywww.LGCHEM.com. /E-UN Test (Manual of Test) T-1: Altitude simulate T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short circle Impact / crush T-7: Overcharge T-8: Forced discharge T-8: Forced discharge Description of the control of	rcuit ge 38.3.3	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.cc a ST/SC N/A	u, Seoul, Korea om; Tel: 82-42-870-6195 G/AC.10/11/Rev.5) Gaichung,428, Taiwan			
Tes Res	ts Performced and uts	LG Twin Tower 20 Ywww.LGCHEM.com. /E-UN Test (Manual of Test) T-1: Altitude simulate T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short circle Impact / crush T-7: Overcharge T-8: Forced discharge T-8: Forced discharge T-8: Forced discharge Mobiletron Electronic No.85, Sec.4, Chung Website: www.durofix.com	rcuit ge 38.3.3 cs Co.,Ltd -Ching Rd., om.tw / Ema	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.cc a ST/SC N/A	u, Seoul, Korea om ; Tel: 82-42-870-6195 G/AC.10/11/Rev.5)	362		
Tes Res Mar con	ts Performced and uts	LG Twin Tower 20 Ywww.LGCHEM.com. /E-UN Test (Manual of Test) T-1: Altitude simulate T-2: Thermal Test T-3: Vibration T-4: Shock T.5: External short circle Impact / crush T-7: Overcharge T-8: Forced discharge T-8: Forced discharge Description of the control of	rcuit ge 38.3.3 cs Co.,Ltd -Ching Rd., om.tw / Ema	Youngduongs@lge Criteria Results s Fail	ngpo-g chem.cc a ST/SC N/A	u, Seoul, Korea om; Tel: 82-42-870-6195 G/AC.10/11/Rev.5) Gaichung,428, Taiwan	362		



LG Chem.

LG Twin Tower 20 Yoido-dong Youngdungpo-gu, Seoul, Korea.

Certification & Evaluation Team

Tel: 82-42-870-6195, Fax: 82-42-863-0182

If any of pages is not legible or has not been received,

please notify our office for re-transmission

October 10, 2012

CERTIFICATE OF COMPLIANCE

The following product has been evaluated according to the 5th revised edition of the UN Manual of Tests and Criteria.

We, LG Chem. Ltd hereby certify that this cell meets the requirements of the regulation for transportation of lithium-ion cells and batteries.

Model Name : ICR18650HB2

Electric power capacity : **5.475Wh**Type of Cell : **Cylindrical**

Document No. : **QAE-EF02-121010-CY018650HB2**

Conducted By: Dae Ho Nam Reviewed By: Jun-Yong Jeong

Assistant Manager

Certification & Evaluation Team

LG Chem. Ltd

E-mail: kkammy@lgchem.com

General Manager

Certification & Evaluation Team

LG Chem. Ltd

E-mail: <u>junyongs@lgchem.com</u>

Test Result

For more information, please refer to Document QAE-EF02-121010-CY018650HB2

☑ Lithium-ion cell	☐ Lithium-ion battery
Model name	ICR18650HB2
Nominal voltage	3.65V
Electric power capacity	5.475Wh

No.	Test Item	Criteria	Result	Remark
Test 1	Altitude simulation	-No leakage, venting, disassembly, rupture and no fireMeasuring mass before/after each test. (If M>5g, less than 0.1%) -Measuring voltage before/after each test. (more than 90%)	Pass	
Test 2	Thermal test		Pass	
Test 3	Vibration		Pass	
Test 4	Shock		Pass	
Test 5	External short circuit	-No disassembly, rupture and fire within six hours of this testMax. temperature should not exceed 170 $^{\circ}\mathrm{C}$.	Pass	
Test 6	Impact		Pass	
Test 7	Overcharge	-No disassembly and fire within seven days of the test.	-	Battery only
Test 8	Forced discharge		Pass	

Tests through T1-T5 shall be conducted in sequence with the same battery.

We declare that the above-mentioned test is the result of being checked according to UN Test (Manual of Test and Criteria ST/SG/AC.10/11/Rev.5)

We certify that this cell is proved to meet the requirements of each applicable test in the UN Manual of Test and Criteria, Part III, sub-section 38.3

Conducted By: Dae Ho Nam

Assistant Manager

Certification & Evaluation Team

LG Chem. Ltd

E-mail: kkammy@lgchem.com

General Manager
Certification & Evaluation Team

Reviewed By: Jun-Yong Jeong

LG Chem. Ltd

E-mail: junyongs@lgchem.com